
• The Owner/Employer shall ensure that lift operators are qualified and that they are 
trained in the safe use and operation of the lift using the manufacturer’s operating 
instructions;  ALI/SM 93-1, ALI Lifting it Right safety manual;  ALI/ST-90 ALI Safety 
Tips card;  ANSI/ALI ALOIM-2000, American National Standard for Automotive Lifts-
Safety Requirements for Operation, Inspection and Maintenance;  ALI/WL Series, 
ALI Uniform Warning Label Decals/Placards; and in the case of frame engaging lifts, 
ALI/LP-GUIDE, Vehicle Lifting Points/Quick Reference Guide for Frame Engaging Lifts.

• The Owner/Employer shall establish procedures to periodically inspect the lift 
in accordance with the lift manufacturer’s instructions or ANSI/ALI ALOIM-2000, 
American National Standard for Automotive Lifts-Safety Requirements for Operation, 
Inspection and Maintenance; and The Employer Shall ensure that lift inspectors are 
qualified and that they are adequately trained in the inspection of the lift.

• The Owner/Employer shall establish procedures to periodically maintain the lift 
in accordance with the lift manufacturer’s instructions or ANSI/ALI ALOIM-2000, 
American National Standard for Automotive Lifts-Safety Requirements for Operation, 
Inspection and Maintenance; and The Employer Shall ensure that lift maintenance 
personnel are qualified and that they are adequately trained in the maintenance of 
the lift.

• The Owner/Employer shall maintain the periodic inspection and maintenance 
records recommended by the manufacturer or ANSI/ALI ALOIM-2000, American Na-
tional Standard for Automotive Lifts-Safety Requirements for Operation, Inspection 
and Maintenance.

• The Owner/Employer shall display the lift manufacturer’s operating instructions;  
ALI/SM 93-1, ALI Lifting it Right safety manual;  ALI/ST-90 ALI Safety Tips card;  
ANSI/ALI ALOIM-2000, American National Standard for Automotive Lifts-Safety 
Requirements for Operation, Inspection and Maintenance;  and in the case of frame 
engaging lifts, ALI/LP-GUIDE, Vehicle Lifting Points/Quick Reference Guide for Frame 
Engaging Lifts; in a conspicuous location in the lift area convenient to the operator.

• The Owner/Employer shall provide necessary lockout/tagout means for energy 
sources per ANSI Z244.1-1982 (R1993), Safety Requirements for the Lockout/Tagout 
of Energy Sources, before beginning any lift repairs.

• The Owner/Employer shall not modify the lift in any manner without the prior written 
consent of the manufacturer.

The Owner/Employer:



WARNING

Clear area if vehicle 
is in danger of falling.

©

Keep feet 
clear of lift 
while lowering.

©

WARNINGWARNING

Keep clear 
of pinch points 
when lift is moving.

©

WARNING

Chock wheel 
to prevent 
vehicle movement.

©

WARNING

Do not overide
self-closing
lift controls.

©

The messages and pictographs shown are generic in nature and are meant to
generally represent hazards common to all automotive lifts regardless of specific
style.

Funding for the development and validation of these labels was provided by the
Automotive Lift Institute, PO Box 1519 New York, NY. 10101-1519.

They are protected by copyright.  Set of labels may be obtained from ALI or its
member companies.

© 1992 by ALI, Inc. ALI/WL200w

CAUTION

Authorized personnel 
only in lift area.

©

The messages and pictographs shown are generic in nature and are meant to
generally represent hazards common to all automotive lifts regardless of specific
style.

Funding for the development and validation of these labels was provided by the
Automotive Lift Institute, PO Box 1519 New York, NY. 10101-1519.

They are protected by copyright.  Set of labels may be obtained from ALI or its
member companies.

© 1992 by ALI, Inc. ALI/WL200c

CAUTION

Lift to be used 
by trained operator
ONLY.

©

? ?
?

Proper maintenance
and inspection 
is necessary 
for safe operation. ©

SAFETY
INSTRUCTIONS

Read operating
and safety manuals
before using lift.

©

SAFETY
INSTRUCTIONS

Do not operate
a damaged lift.

©

SAFETY
INSTRUCTIONS

© 1992 by ALI, Inc. ALI/WL200s

The messages and pictographs shown
are generic in nature and are meant to
generally represent hazards common
to all automotive lifts regardless of
specific style.

Funding for the development and
validation of these labels was provided
by the Automotive Lift Institute, PO
Box 1519 New York, NY. 10101-1519.

They are protected by copyright.  Set
of labels may be obtained from ALI or
its member companies.

WARNING

Remain clear of lift
when raising or 
lowering vehicle.

©



Purpose

This procedure establishes the minimum requirements for the lockout of energy that could cause injury to per-
sonnel by the operation of lifts in need of repair or being serviced. All employees shall comply with this proce-
dure.

Responsibility

The responsibility for assuring that this procedure is followed is binding upon all employees and service person-
nel from outside service companies (i.e., authorized installers, contactors, etc.). All employees shall be instruct-
ed in the safety significance of the lockout procedure by the facility owner/manager. Each new or transferred 
employee along with visiting outside service personnel shall be instructed by the owner/manager (or assigned 
designee) in the purpose and use of the lockout procedure.

Preparation

Employees authorized to perform lockout shall ensure that the appropriate energy isolating device (i.e., circuit 
breaker, fuse, disconnect, etc.) is identified for the lift being locked out. Other such devices for other equipment 
may be located in close proximity of the appropriate energy isolating device. If the identity of the device is in 
question, see the shop supervisor for resolution. Assure that proper authorization is received prior to performing 
the lockout procedure.

Sequence of Lockout Procedure

 1) Notify all affected employees that a lockout is being performed and the reason for it.
 2) Unload the subject lift. Shut it down and assure the disconnect switch is “OFF” if one is provided on   
  the lift.
 3) The authorized lockout person operates the main energy isolation device removing power to the sub-  
  ject lift.
  • If this is a lockable device, the authorized lockout person places the assigned padlock on the   
   device to prevent its unintentional reactivation. An appropriate tag is applied stating the person’s   
   name, at least  3” x 6” in size, an easily noticeably color, and states not to operate device    
   or remove tag.
  • If this device is a non-lockable circuit breaker or fuse, replace with a “dummy” device and tag it   
   appropriately as mentioned above.
 4) Attempt to operate lift to assure the lockout is working. Be sure to return any switches to the “OFF”   
  position.
 5) The equipment is now locked out and ready for the required maintenance or service.

Restoring Equipment to Service

  1) Assure the work on the lift is complete and the area is clear of tools, vehicles, and personnel.
  2) At this point, the authorized person can remove the lock (or dummy circuit breaker or fuse) & tag   
   and activate the energy isolating device so that the lift may again be placed into operation.
 
Rules for Using Lockout Procedure

Use the Lockout Procedure whenever the lift is being repaired or serviced, waiting for repair when current 
operation could cause possible injury to personnel, or for any other situation when unintentional operation could 
injure personnel. No attempt shall be made to operate the lift when the energy isolating device is locked out.

LIFT LOCKOUT/TAGOUT PROCEDURE



Typical Good Cable  Cable With Broken Wires

  Cable With Severe Corrosion Cable With Necking

Maximum Allowable Cable Necking

Nom. Cable Diameters Max. Reduction in Diameter

Up to 5/16” 1/64”

3/8” to 1/2” 1/32”

9/16” to 3/4” 3/64”

7/8” to 1-1/8” 1/16”

1-1/4” to 1-1/2” 3/32”

OPERATING CONDITIONS

Lift is not intended for outdoor use and has an operating ambient temperature range of 41º-104ºF (5º-40ºC).



 Daily  Inspection & Maintenance

1.  Cleanliness:  Cables, Columns, Runways and other lift parts should be kept free of corrosive agents, solvents, 
and road salts.  If such agents are spilled or splashed on any lift component, immediately rinse thoroughly with 
water and wipe down with a clean rag.  Spray wire rope cables as required with Penetrating Oil and wipe down.
 
 

Failure to keep lift free of corrosive agents and solvents will lead to reduced component service life, cable 
failure, etc., which could result in property damage and/or personal injury.

2.  Fasteners:  Check all the attaching bolts and nuts for tightness.

3.  Cables:  Check wire rope cables for wear or damage.  Any cable with broken wires, severe corrosion, 
excessive stretch, deformed strands, variations in diameter (necking), or any change from its normal 
appearance, must be replaced.  If any cable is found to be in need of replacement, the entire cable set must be 
replaced immediately.  Refer to figures below.

4.  Sheaves:  Check sheaves (pulleys) for wear or damage, i.e. wobble (tilt), cracks, loose on pin, or excessive 
noise during operation.

5.  Sheave Pins:  Check for loose or missing sheave (pulley) pins.

6.  Locking Latches and Slack Cable Devices:  Watch locking latches and slack cable devices during lift 
operation to ensure that latches work properly and line up with slots in latch plate located in columns.  

Monthly  Inspection & Maintenance

1.  Cables

     1.1   Clean wire rope cables with lift in both lowered and raised position by spraying with Penetrating Oil and   
 wiping the cable down.

     1.2   Adjust cables using procedures on following pages.

2.  Slack Cable Device:  Inspect slack cable devices using procedure on page 5.

3.  Column Anchor Bolts:  Check column anchor bolts for tightness.  Re-torque anchors bolts to 65 ft/lbs.  If 
anchors do not tighten to the required installation torque, replace concrete under each column base per 
installation instructions.  Let concrete cure before installing lifts and anchors.

4.  Columns:  Look for corrosion, giving special attention to the area at the base of the column.  Check severely 
corroded areas by pecking with an awl or welder’s chipping hammer.  If column is corroded through at any point 
it must be replaced immediately.  If not corroded through, remove old paint and rust scale, then coat with a high 
quality corrosion resistant paint.

A thorough inspection of the lifting system must be performed quarterly by qualified lift service personnel; more 
frequently (monthly) under extreme service conditions such as outside installations or high usage (10 or more 
cycles per day, etc.).



Quarterly  Inspection & Maintenance

1.  Cables

     1.1  Inspect cables in both lowered and raised position.  The cables may also be viewed through various 
inspection holes and openings in yokes and runways.  Check all the following:
a.  That cables have no broken wires visible, reference Daily Inspection & Maintenance.
b.  That cables are free of severe corrosion and pitting, reference Daily Inspection & Maintenance.  A light 
surface corrosion on exposed outer wires is normal.  Penetrating Oil should be applied during monthly periodic 
inspection.
c.  That there are no areas on the cable that have a greatly reduced diameter or “necking”, reference Daily 
Inspection & Maintenance.  When any cable is found with excessive necking, all cables must be replaced 
immediately.
d.  That cables do not have excessive stretch.  It is normal for new cable to require adjustment during “break-
in”, after which small periodic adjustments may be required.  However, if a cable that has been in service for 6 
months should suddenly require frequent adjustments or has used all the cable adjustment available, all cables 
must be replaced immediately.
e.  If any cable is found to be in need of replacement, the entire cable set must be replaced immediately.
f.  Cables are expendable items and should be replaced as a set every 20,000 cycles (estimated) or every 6 years, 
unless earlier replacement is indicated during inspection.

2.  Sheaves and Pins

Inspect sheaves and pins in yokes and runways.  Sheaves are expendable items.  Sheaves and pins should be 
replaced when worn.  Use of sheaves and pins with excessive wear will lead to reduced service life of cables.

     2.1  Inspect sheaves (pulleys) in yoke ends with lift in lowered position or resting on the locking latches.

a.  Hold lowering handle down and pull on cable in column to create slack in cables.

b.  Check for excessive side to side wobble.  Grasp rim of sheave and attempt to wobble (tilt) side to side.  If 
sheaves wobble (tilt) more than 3/16” (4.8 mm) side to side or move up and down on shaft more than 1/32” (0.8 
mm), the sheave and pin (shaft) should be replaced, refer figures below.

 c.  Check sheaves and replace if cracks are found.

d.  Check for ease of rotation. If sheaves do not  turn freely, the sheave and sheave pin should be removed, 
inspected, lubricated, and reinstalled or replaced.



2.2  Fully raise lift. Inspect sheaves (pulleys) in runway ends with lift in raised position.
a.  Visually inspect alignment of sheaves, see figure above. Misalignment of sheave(s) indicates excessive wear; 
the sheave(s) and sheave pin should be removed and inspected. Replace as required.
b.  Hold lowering handle down to lower lift onto latches. Pull on cables under runway to create cable slack.

Runway

1/16” (1.6 mm)
Maximum
Allowed
Wobble

Runway Sheave Stack

Sheave In-Out
Movement

Sheave Pin

Sheave
Mis-alignment

1/32” (0.8 mm) Maximum

Runway

1/16” (1.6 mm)
Maximum
Allowed
Wobble

Runway Sheave Stack

Sheave In-Out
Movement

Sheave Pin

Sheave
Mis-alignment

1/32” (0.8 mm) Maximum

c.  Check for excessive side to side wobble. Grasp rim of sheave and attempt to wobble (tilt) side to side,  refer to 
figures above. If sheaves wobble (tilt) more than 1/16” (1.6 mm) side to side, or move in and out more than 1/32” 
(0.8 mm), the sheave and sheave pin (shaft) should be replaced, refer to figures above.



3.  Hydraulic Cylinder

Inspect the hydraulic cylinder mounting to the runway. Inspect cylinder and hydraulic hoses for leaks. Repair or 
replace as required.
 
1  Check and tighten the hydraulic cylinder rod nuts holding the cable pull bar.

4.  TRACKS for Rolling Jack and Oil Drain Pan
Inspect rolling jack/oil drain pan tracks for cleanliness, corrosion, excessive wear or damage. Clean dirty tracks. 

Worn or damaged tracks must be repaired immediately.
Failure to do so will lead to reduced service life which could result in property damage and/or personal injury.

5.  Latch Inspection and Adjustment

Check locking latches for proper operation.  Inspect for worn or missing parts. Replace worn or damaged parts 
and adjust as required. 

1. Latches

Check latch operation on all four corners.

2.  Latch and Latch Bar Line-Up

Observe locking latches during lift operation to ensure that all latches line up with slots in latch bar  located in all 
four columns. If not, relocate and/or re-shim columns.

1.  Check slack cable devices for proper operation. Inspect for worn or missing parts. Replace worn or damaged 
parts as required.

2.  Observe both locking latches and slack cable devices during lift operation to ensure that all latches line up 
with slots in latch bar located in all four columns.

Cable Adjustment

1.  Initial Adjustment

Adjust cable with lift fully lowered. Loosen jam nut and tighten nut on cable stud on top of column until yoke end 
is raised 1/4” (6.4 mm)  and back off nut one turn.  Retighten jam nut. Repeat for all four cables. 



2.  Final Adjustment
a.  Load a vehicle such as a 3/4 ton pickup or van on lift.
b.  Raise lift as high as it will travel (full height). You should hear the locking latches click through all latch slots 
simultaneously.
c.  Lower lift onto top latch position.
d.  Check clearance:
e.  Starting with the right front column, use a straight edge to mark the position of the yoke bottom on the 
column.
f.  Raise lift to full height again. Mark second position.  If gap between two marks is less than 2”, adjust locking 
latch bar to reach clearance of 2”. Repeat for the other three columns.
g.  Adjust locking latch bar adjusting nut so that the bottom of the topmost latch bar slot is at least 2” below 
locking latch. After adjustment, tighten jam nut underneath column top plate, Fig. 11.
h.  If entire 2” clearance cannot be attained by adjusting the locking latch bar, adjust the cable. Turn cable 
adjusting nut to raise the locking latch 2” above bottom of latch bar slot.  Tighten cable jam nut.
i.  Lower lift and remove vehicle.
j.  Raise the lift to full height. LISTEN and WATCH as the first locking latch clicks into place.  Synchronize the 
other three columns with this column by adjusting their cables so all four latches click at same time. Tighten jam 
nuts.

When making changes to adjustment nuts on cable end or latch bar stud, always leave at least two threads 
showing between nut and stud end.

Latches may not click in at the same time when vehicle is being raised. They should be close.  Be sure all four 
corners have passed the locking latch bar slot before lowering lift on locking latches.







 

PRO-14F、PRO-14FA PARTS LIST 

Items Drawing # Description QTY/PRO-14F QTY/PRO-14FA
1 H4P-2100G Column B 1 1 

1.1 H4P-2300GHJ Safety Ladder Weldment 4 4 
1.2 H4P-2304 Bolt, Safety Adjustment 4 4 
2 H4P-3000 Runway, Driving Side 1 1 

2.1 H4P-3100 Runway Weldment, Driving Side 1 1 
2.2 H4P-3003 Cable Sheave 6 6 
2.3 H4P-3001 Bearing 4 4 
2.4 H4P-3005 Shaft, Cable Sheave 2 2 
3 H4P-3200 Runway, Slave Side 1 1 
4 H4P-1100G Cross Beam Weldment 2 2 

4.1 H4P-1157 Cover A 4 4 
4.2 H4P-1159 Cover C 2 2 
4.3 H4P-1158 Cover B 4 4 
4.4 H4P-1001 Top Cover, Cross Beam Ends 4 4 
4.5 H4P-1005 Shaft, Safety Latch 4 4 
4.6 H4P-1009 Shaft, Cable Sheave, Cross Beam Ends 4 4 
4.7 H4P-3006 Locker, shaft 2 2 
4.8 H4P-1021 Slide Block, Cross Beam 8 8 
4.9 H4P-1012 Shaft 4 4 
4.10 H4P-1007 Cable Sheave 4 4 
4.11 H4P-1008 Spacer C 4 4 
4.12 H4P-1016 Connector, Air Cylinder 4 4 
4.13 QG01-9100 Air Cylinder 4 4 
4.14 H4P-1002 Safety Latch  2 2 
4.15 B53-6×22 φ6×22Pin 8 8 
4.16 H4P-1015 Spring 8 8 
4.17 H4P-1003G Safety Latch, Slack Cable 2 2 
4.18 H4P-1006 Spacer B 4 4 
4.19 H4P-1011 Spacer 8 8 
4.20 H4P-1004 Spacer A 4 4 
4.21 B30-6 M6 Nut 4 4 
4.22 H4P-1002DC Safety Latch  2 2 
4.23 H4P-1014 Roll Sleeve 4 4 
4.24 B60-14 φ14 Snap Ring  4 4 
4.25 H4P-1003DCG Safety Latch, Slack Cable 2 2 
4.26 B24-5×12 M5×12 Screw 8 8 

     
4.28 H4P-1020 Locker,shaft 4 4 



 

38 CH4-2003 Bracket 4 4 
39 B20-10×25 M10×25 Screw  8 
40 B20-10×30 M10×30 Bolt  6 
41 B23-6×8 M6×8 Screw  8 
42 B73-1B Floating Bearing  88 
43 B60-25 Φ25 Snap Ring  12 
44 B84-35 Φ35×M10 Plastic Ball  2 
45 B22-8×16 M8×16 Screw  12 
46 B51-5×24 Φ5×24 Row Pin  2 
47 B60-30 Φ30 Snap Ring  4 
48 B52-4×45 Φ4×45 Cotter Pin   4 
49 A/P Air/Hydraulic Pump  2 
50 SW-003(H4D-Y004) Fitting, Elbow 0 2 
51 H4P-5003 Cable Connector A 1 1 
52 H4P-5004 Cable Connector B 1 1 
53 B41-10 Φ10 Flat Washer 5 21 
54 H4D-Y003 Fitting, Elbow 1 1 
55 B30-27×1.5 M27×1.5 Nuts 2 2 
56 30400-9053YZ Fitting, Elbow 1 1 
57 1WB-11 Hydraulic Hose 1 1 
58 1WB-05 Hydraulic Hose 1 1 
59 B41-22 Φ22 Washer 4 4 
60 B33-22×2.5 M22×2.5 Lock Nuts 4 4 
61 H4P-5002-2 Cable L=5559 1 1 
62 H4P-5002-1 Cable L=3959 1 1 
63 H4P-5002-4 Cable L=10733 1 1 
64 H4P-5002-3 Cable L=9133 1 1 
65 H4P-2200G Column C 2 2 
66 H4P-R1100G Column A 1 1 
67 B11-10×25 M10×25 Screw 3 3 
68 H4P-3002 Bracket 1 1 
69 YG28-9100 Cylinder, Rolling Jack  2 
71 B41-12 Φ12 Flat Washer 4 16 
72 30400-1999 Washer 4 4 
73 B30-12 M12 Nuts  12 
74 H4P-R3100 Wheel Stop 2 2 
75 H4P-R3101 Angle Iron 2 2 
76 H4P-R3102 Rubber 8 8 
77 B23-5×16 M5×16 Screw 16 16 
78 B41-5 Φ5 Washer 16 16 
79 B30-5 M5 Nut 16 16 



 

9.23 B20-6×20 M6×20 Screw  4 
9.24 H4P-9402 Roll Wheel  8 
9.25 H4P-9403 Spring  8 
9.26 B70-6301 Bearing  8 
9.27 H4P-9410 Moving Structure  4 
9.28 H4P-9401 Spring  16 
9.29 B60-16 Φ16 Snap Ring  8 
10 H4P-7000 Rear Slip Plate  2 

10.1 H4P-7100 Ramp  4 
10.2 H4P-7300 Top Plate ` 2 
10.3 H4P-7200 Bottom Plate  2 
10.4 H4B-7110A Locking pin  4 
10.5 H4B-7108 Washer    4 
10.6 H4B-7107 Spring  8 
11 TSV86522S Air Valve 1 1 
12 YG18-9100G Hydraulic Cylinder 1 1 
13 B10-8×25 M8×25Bolts 4 4 
14 B40-8 Φ8 Lock Washer 12 20 
15 B41-8 Φ8 Flat Washer 8 16 
16 B30-8 M8 Nuts 12 20 
17 B17-16×50 M16×50Bolts, 12.9 Grade 16 16 
18 B40-16 Φ16 Lock Washer 20 20 
19 B41-16 Φ16 Flat Washer 20 36 
20 B31-16 M16 Nuts 16 16 
21 B10-12×20 M12×20 Bolts 4 4 
22 B40-12 Φ12 Lock Washer 4 16 
23 B45-12 Φ12 Small Flat Washer  16 
24 H4P-4006 Hinge Pin 2 2 
25 B52-3×40 Φ3×40 Cotter Pin 4 4 
26 B14-3/4×140 3/4×140 Anchor Bolts 16 16 
27 B23-6×10 M6×10 Screw 60 60 
28 B41-6 Φ6 Flat Washer 8 8 
29 B60-12 Φ12 Snap Ring 8 24 
30 B24-8×20 M8×20 Screw 24  
31 B10-10×20 M10×20 Bolt 14 14 
32 B40-10 Φ10 Lock Washer 17 19 
33 B85-6 M6 Oil Zerk 6 6 
34 B21-10×16 M10×16 Screw 4 12 
35 B52-2×25 Φ2×25 Cotter Pin 8 8 
36 B30-20 M20 Nuts 8 8 
37 B10-16×30 M16×30 Bolt 4 4 



 

5 H4P-R2000 Approach Ramp 2 2 
6 H4P-4100 Tire Stopper 2 2 
7 P/U Power Unit 1 1 
8 H4P-8000 Turn Table Assembly  2 

8.1 H4P-8200 Front Block, Turn Table  4 
8.2 H4P-8100 Approach Ramp, Turn Table  4 
8.3 55000-11 Lock Pin, Turn Table  4 
8.4 55000-3 Scale, Turn Table  2 
8.5 55000-2A Turn Table Top Plate  2 
8.6 55000-8 Bearing Frame, Turn Table  2 
8.7 55000-4 Scale Needle  2 
8.8 55000-1 Base Plate, Turn Table  2 
8.9 55000-5 Slot Plate  2 
8.10 55000-10 Pin  2 
8.11 55000-9 Retaining Spring  8 
8.12 B83-1/2 1/2’’Steel Ball  54 
8.13 55000-13 Washer  2 
8.14 B20-10×16 M10×16 Screw  2 

9 H4P-9000 Rolling Jack,RJ70  2 
9.1 H4P-9100 Top Cover  2 
9.2 H4P-9300W Outer Scissor  2 
9.3 H4P-9007 Pin, Cylinder Bottom  2 
9.4 H4P-9200 Bottom Tray  2 
9.5 H4P-9420 Roller Structure  4 
9.6 H4P-9500 Safety Lock  2 
9.7 H4P-9003 Shaft, Safety Lock  2 
9.8 H4P-9004 Handle, Safety Lock   2 
9.9 H4P-9011 6″Truck Adapters  4 
9.10 H4P-9010 3″Truck Adapter  4 
9.11 H4P-9002 Roller Shaft  4 
9.12 H4P-9005 Shaft, Scissor  2 
9.13 H4P-9001 Rollers  8 
9.14 H4P-9006 Pushing Pin, Cylinder  2 
9.15 H4P-9009 Long Shaft, Scissor  2 
9.16 H4P-9008 Short Shaft, Scissor  2 
9.17 30400-6005-2 Swivel Lifting Pads  4 
9.18 H4P-9300N Inner Scissor  2 
9.19 30400-9054(B)YZ Fitting, Elbow  2 
9.20 2WB-16 Hydraulic Hose  2 
9.21 B10-8×16 M8×16 Bolts  8 
9.22 PV-6003 Rubber Pad  4 




